5
= Eomunp G. Brown Jr.
s/ GOVERNOR

=

CALIFORNIA

Water Boards

MarTHew Rooriquez
SECRETARY FOR
ENVIRONMENTAL PROTECTION

San Francisco Bay Regional Water Quality Control Board

ORDER No. R2-2017-0017
NPDES No. CA0037613

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order.

Table 1. Discharger Information

Dublin San Ramon Services District
Discharger Livermore-Amador Valley Water Management Agency (LAVWMA)
East Bay Dischargers Authority (EBDA)

Dublin San Ramon Services District Wastewater Treatment Plant and its collection

Facility Name

system

7399 Johnson Drive
Facility Address Pleasanton, CA 94588

Alameda Country
CIWQS Place Number 220792
[...]
fourth Edition Chronic manual (EPA-821-R-02-013, October 2002).

Table AE-3. Toxicity Test Requirements for Stage One Screening Phase

Requirements Receiving Water Characteristics
Discharges to Coast Discharges to San Francisco Bay [
Ocean Marine/Estuarine Freshwater
1 plant 1 plant 1 plant
Taxonomic diversity 1 invertebrate 1 invertebrate 1 invertebrate
1 fish 1 fish 1 fish
Number of tests of each salinity type:
Freshwater (2 0 lor2 3
Marine/Estuarine 4 3or4 0
Total number of tests 4 5 3
Footnotes:
11 (a) Marine refers to receiving water salinities greater than 10 part per thousand (ppt) at least 95 percent of the time during a normal
water year.

(b) Freshwater refers to receiving water with salinities less than 1 ppt at least 95 percent of the time during a normal water year.
(c) Estuarine refers to receiving water salinities that fall between those of marine and freshwater, as described above.

[21 The freshwater species may be substituted with marine species if:
(a) The salinity of the effluent is above 1 ppt greater than 95 percent of the time, or

(b) The ionic strength (TDS or conductivity) of the effluent at the test concentration used to determine compliance is documented to
be toxic to the test species.

Attachment E — MRP E-20



Dublin San Ramon Services District Order No. R2-2017-0017

NPDES No. CA0037613

ATTACHMENT F - FACT SHEET

Contents

I Permit INFOMMALION........oitiiii ettt ettt et b et et re e be e s F-3
O = Tox | 1Y I 1= Yo ] o] € ] o USSP F-4
A. Wastewater and BioSOlidS TreatmeNnt..........ccooiiiiiiiieiiiie e F-4

B. Discharge Point and RECEIVING WALEIS .........c.coiiieiieieiieieese e see s sie e sre e snaenee s F-6

C. Previous Requirements and Monitoring Data ...........c.coceeriririienieiie e F-6

D. ComplianCe SUMMAIY .......ccuiiieiiiie it see st se st e e ste e reeste e e e ssaesaeeneessaesseaneesneeses F-7

E.  Planned Changes ........ooioiiiiiiieiiiie ettt sttt e bt esbeenbesneesbeenbe s F-8

I11.  Applicable Plans, Policies, and RegUIALIONS...........c.ccvveiiiieiieie s F-8
IV. Rationale For Effluent Limitations and Discharge Specifications ...........cccovvviiiiiiiinieniesieenns F-11
A. Discharge PronibitioNS ..........cciioiiiiiiieee et sneenne s F-11

B. Technology-Based Effluent LIMItatioNns ..........cooviiiiiiiiiii e F-12

1. SCOPE AN AULNOTILY . .ooiiiicciic ettt reeaeeneenrs F-12

2. EFFIUENt LIMITALIONS ...ooiiiiieiiiiieie ettt F-12

C. Water Quality-Based Effluent Limitations (WQBELS) .........cccceviveieiiieiiescee e F-13

1. SCOPE AN AULNOTILY ..ottt bbb es F-13

2. Beneficial Uses and Water Quality Criteria and ObjectiVes ..........ccccevvvieeiveieiiesieennnn, F-13

3. Need for WQBELSs (Reasonable Potential ANnalysis)........cccccvviiiiiieniinieiiie e F-17

4. EFFIUENT LIMITATIONS ..ooviieiiiiiceeee et F-22

D. Discharge Requirement CONSIAEIAtIONS .........ccuererierieniiiie e e F-27

V. Rationale for Receiving Water LImitatioNnS .........c.cccveieiiieieeie e F-27
V1. RAtiONAIE FOIr PrOVISIONS. ... .coiiiiiiiiiiitieie sttt sttt sttt sreesbeeneesbe et F-28
Y -V o b U0 [ o 01V 5] o] ST P PP PRPRPO F-28

B. Monitoring and REPOIING .....c..coviiiiiiiie ettt bbb nnee e F-28

C.  SPECIAI PrOVISIONS ....c.viiiieiiieiieeie ettt sttt e e et e teeseesaaesaaaneesteenteeneesneenean F-28

1. REOPENET PrOVISIONS....c.uiiiiiiieiieiiesiee sttt ettt sttt te s e sbe et e eneesbeebesneesbeeeesneenes F-28

2. Effluent Characterization Study and REPOIT .........ccevveiiiiieiiec e F-28

3. Pollutant Minimization PrOQram ..........cooueiieiiiieiie et F-29

4. Special Provisions for Publicly-Owned Treatment Works (POTWS)........cccceevvvveivennae F-29

5. Other SPECIAl PrOVISIONS ........coiiiiiiiiiiieeie sttt sttt sttt enee e F-29

VII. Rationale for Monitoring and Reporting Program (MRP) .........cccooviiiiiiiiieie e F-30
VL PUBIIC PArtICIPALION ...ttt ettt ettt e e nte e sne e b F-33

Attachment F — Fact Sheet F-1



Dublin San Ramon Services District Order No. R2-2017-0017

Table F-1.
Table F-2.
Table F-3.
Table F-4.
Table F-5.
Table F-6.
Table F-7.
Table F-8.
Table F-9.

NPDES No. CA0037613

Tables
FaCIlity INTOIMALION. .....c.iiiiiie i bbb re e F-3
Previous Effluent Limitations and Monitoring Data............ccccceviveiveiinieene e F-6
Collection System and SSO Rates (SSO/100 MIlES)........ccuriiiiiiiiiiiieriereee e F-7
BENETICIAI USES......iiiiiiieiee bbb bbb F-9
Secondary Treatment StANAAIUS..........oieeriiie e F-12
Site-SPECITIC TraNSIALOIS .....viiviecicc e F-17
Reasonable Potential ANalYSIS ..o F-18
WQBEL CalCUIGLIONS.......cviiiiiiiieccie ettt be e e be e srne e aaesnnes F-24
Monitoring ReqUIremMentS SUMMAIY ........couiiieiirieiieiesee et ee e see e sreenae s F-32

Attachment F — Fact Sheet F-2



Dublin San Ramon Services District Order No. R2-2017-0017
NPDES No. CA0037613

ATTACHMENT F - FACT SHEET

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the
requirements of this Order. As described in section 11.B of the Order, the Regional Water Board
incorporates this Fact Sheet as findings supporting the issuance of the Order.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility:
Table F-1. Facility Information

WDID 2019033001

CIWQS Place ID 220792
Dublin San Ramon Services District

Discharger Livermore-Amador Valley Water Management Agency (LAVWMA)
East Bay Dischargers Authority (EBDA)

Facility Name Dublin San Ramon Services District Wastewater Treatment Plant and its collection system
7399 Johnson Drive

Facility Address Pleasanton, CA 94588

Alameda Country

Facility Contact, Title, Levi Fuller, Operations Supervisor (925) 846-4565

Phone
Authorized Person to
Sign and Submit Same as Facility contact
Reports
Dublin San Ramon Services District
Mailing Address 7051 Dublin Road
Dublin, CA 94569
Billing Address Same as mailing address
Facility Type Publicly-Owned Treatment Works (POTW)

Major or Minor Facility | Major

Threat to Water Quality | 1

Complexity A
Pretreatment Program Yes
Reclamation

. Regional Water Board Order No. 96-011
Requirements

Mercury and PCBs

. NPDES Permit No. CA0038849
Requirements

Nutrients Requirements | NPDES Permit No. CA0038873

20.2 million gallons per day (MGD) — average daily dry weather design flow plus Zone 7 reject
Facility Permitted Flow | water
23.9 MGD - proposed average daily dry weather design flow plus Zone 7 reject water

60.7 MGD - wet weather design flow

Facility Design Flow 74 MGD - proposed wet weather design flow

Watershed San Francisco Bay

Receiving Water Lower San Francisco Bay

Receiving Water Type Marine

Attachment F — Fact Sheet F-3




Dublin San Ramon Services District Order No. R2-2017-0017
NPDES No. CA0037613

A. The Dublin San Ramon Services District, Livermore-Amador Valley Water Management Agency
(LAVWMA), and East Bay Dischargers Authority (EBDA) (collectively, Discharger) discharge
treated effluent to Lower San Francisco Bay. The Dublin San Ramon Services District owns and
operates the Dublin San Ramon Services District Wastewater Treatment Plant and its wastewater
collection system. The plant provides secondary treatment of wastewater collected from its service
area. The City of Livermore and Dublin San Ramon Services District comprise the Livermore
Amador Valley Water Management Agency (LAVWMA), a Joint Exercise of Powers Agency. The
City of Livermore transports its treated effluent to the LAVWMA export pump station, where it is
combined with City of Livermore effluent. The combined effluent is discharged to the EBDA
Common Outfall.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and State laws, regulations, plans, or policies are held to be equivalent to references to the
Discharger herein.

B. The Discharger is regulated pursuant to NPDES Permit No. CA0037613. The Discharger was
previously subject to Order No. R2-2012-0005 (previous order). Order No. R2-2016-0008 amended
Order No. R2-2012-0005 to provide for an alternative monitoring program and remains in effect
with this Order. The Discharger filed a Report of Waste Discharge and submitted an application for
reissuance of its Waste Discharge Requirements (WDRs) and NPDES permit on August 31, 2016.

The Discharger is authorized to discharge subject to WDRs in this Order at the discharge location
described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the duration of
NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this Order limits
the effective period for the discharge authorization. Pursuant to California Code of Regulations,
title 23, section 2235.4, the terms and conditions of an expired permit are automatically continued
pending reissuance of the permit if the Discharger complies with all requirements for continuation
of expired permits. (40 C.F.R § 122.6[d].)

C. The discharge is also regulated under NPDES Permit Nos. CA0038849 and CA0038873, which
establish requirements on mercury, polychlorinated biphenyls (PCBs), and nutrients from
wastewater discharges to San Francisco Bay. This Order does not affect those permits.

D. When applicable, State law requires dischargers to file a petition with the State Water Resources
Control Board (State Water Board), Division of Water Rights, and receive approval for any
change in the point of discharge, place of use, or purpose of use of treated wastewater that
decreases the flow in any portion of a watercourse. The State Water Board retains separate
jurisdictional authority to enforce such requirements under Water Code 1211. This is not an
NPDES permit requirement.

I1. FACILITY DESCRIPTION
A. Wastewater and Biosolids Treatment

1. Locations and Service Areas. The wastewater treatment plant is located at 7399 Johnson
Drive in Dublin. It provides secondary treatment of domestic, commercial, and industrial
wastewater for the Cities of Dublin, Pleasanton, and San Ramon. The plant serves a
population of about 146,900.

Attachment F — Fact Sheet F-4



Dublin San Ramon Services District Order No. R2-2017-0017
NPDES No. CA0037613

2. Collection System. The collection system is a separate sewer system comprised of
approximately 206 miles of publicly-owned pipes. The collection system takes wastewater
from the City of Pleasanton collection system, which in turn is comprised of approximately
255 miles of publicly-owned pipes.

3. Wastewater Treatment. The plant can provide secondary treatment for an average daily dry
weather design flow of 17.0 million gallons per day (MGD). In addition, the plant also
receives up to 3.2 MGD of reverse osmosis reject water from the Alameda County Flood
Control and Water Conservation District (Zone 7 Water Agency) (see Fact Sheet
section 11.A.4, below). The reject water is combined with the plant effluent after secondary
treatment and disinfection, and before Monitoring Location EFF-002F2. In 2016, the average
daily dry weather influent flow was 9.7 MGD, including the Zone 7 Water Agency reject
water. Due to wastewater recycling, the average dry weather effluent flow was 2.3 MGD,
including Zone 7 Water Agency reject water.

The plant treatment process consists of screening, grit removal, primary clarification,
activated sludge aeration, secondary clarification, and sodium hypochlorite disinfection. The
plant also has four concrete-lined storage basins with a total capacity of 22 million gallons
(with two feet of freeboard) for flow equalization.

5. Zone 7 Water Agency Demineralization and Brine Disposal Project. The Zone 7 Water
Agency manages water quality for the Alameda Creek watershed north of the Niles area of
Fremont and has the primary responsibility for managing the Livermore-Amador Valley’s
surface and groundwater. In accordance with Regional Water Board Order No. 93-159
(Master Recycling Permit), the Zone 7 Water Agency developed a Salt Management Plan in
1998 to allow increased recycled water production while also managing salt accumulation
within its groundwater basin. The plan, approved on September 24, 2004, required the
construction of groundwater demineralization facilities to satisfy salt loading and water
hardness goals. The Zone 7 Water Agency removes salts from approximately 15 MGD of
groundwater through reverse osmosis, resulting in in a maximum of 3.2 MGD of reject water
that, by agreement between the Discharger and the Zone 7 Water Agency, is combined with
the Discharger’s effluent.

6. Livermore Amador Valley Water Management Agency (LAVWMA). LAVWMA is a
Joint Exercise of Powers Agency created in 1974, whose member agencies are the Dublin
San Ramon Services District and the City of Livermore. The Dublin San Ramon Services
District’s treated effluent is exported to the LAVWMA facilities, where it is combined with
the City of Livermore’s treated effluent and flows into three flow-equalization basins before
being pumped through LAVWMA'’s pipeline to the EBDA pipeline for final dechlorination
at EBDA’s Marina Dechlorination Facility. By contractual agreement, LAVWMA is
responsible for operating and maintaining the LAVWMA facilities, and EBDA is responsible
for the combined transport, dechlorination, and discharge of LAVWMA'’s effluent.

7. Sludge and Biosolids Management. Sludge is thickened by dissolved air floatation,

anaerobically digested, and treated in six onsite sludge lagoons for approximately five years.
The treated sludge is injected into soil at an onsite disposal area.

Attachment F — Fact Sheet F-5



Dublin San Ramon Services District Order No. R2-2017-0017
NPDES No. CA0037613

8. Stormwater Management. The Discharger is not required to be covered under the State Water
Board’s statewide NPDES permit for stormwater discharges associated with industrial activities
(NPDES General Permit CAS000001) because all stormwater at the individual plants and pump
stations is collected and directed to the headworks of the individual plants for treatment.

B. Discharge Point and Receiving Waters

The Discharger discharges treated effluent to Lower San Francisco Bay through the EBDA
Common Outfall (Discharge Point No. 001). The outfall’s diffuser is located 37,000 feet offshore
and is submerged 23.5 feet under the water surface. The diffuser consists of 251 six-inch bell mouth
riser ports that split into 2 three-inch perpendicular discharge points. Lower San Francisco Bay is
located in the Lower San Francisco Bay Basin watershed between the San Francisco-Oakland Bay
Bridge and the San Mateo-Hayward Bridge. In August 2016, EBDA completed a two-week diver
and remote operated vehicle inspection of the outfall and concluded that it is in good working order.
The outfall meets the requirements to be considered a deep water discharge as defined in Basin Plan
section 4.6.1.

C. Previous Requirements and Monitoring Data

The table below presents the effluent limitations and representative monitoring data from the
previous order term:

Table F-2. Previous Effluent Limitations and Monitoring Data

Effluent Limitations Monitoring Data (3/2012 — 8/2016)
No. of
; . Samples / No. Highest Average
Parameter Units
,I\A/I\(/)enrt;he/ X\\//gilglﬁ Mfi?:%m Below Daily +Standard
g g Detection Discharge | Deviation ™
Limit
Treatment Plant — Monitoring Locations EFF-002F1 and EFF-002F2
Carbonaceous
Biochemical Oxygen
Demand (5-day @ mg/L 25 40 717/0 23 4.0£2.4
20°C)(BODs)
Total Suspended 21
Solids (TSS) mg/L 30 45 950/0 36 7.0+4.1
pH Stiﬂ?grd 6.0-9.0 3,289/0 6.1-878 | 7.3+03H
EBDA Common Outfall — Monitoring Locations EFF-001 and EFF-001D
Oil and Grease mg/L 10 20 18/7 7 2.9+2.1
Chlorine, Total mg/L 0.0 1,364/0 g [
Residual
Ammonia, Total mgi\'l- % 93 130 223/0 43 3215
Copper, Total
Recoverable Mg/l 53 78 52/0 11 7.7+0.9
Cyanide, Total pa/L 21 --- 42 52/39 5.3 2.1+1.1
Dioxin-TEQ ug/L 1.4 x1008 - 2.8 x10708 710 1.4x10% 5.5x 107
' ' ' +6.8 x 1010
Acute Toxicity % Not less than 90% (11-sample 23/0 85 [ 97+5

Attachment F — Fact Sheet F-6




Dublin San Ramon Services District

Order No. R2-2017-0017